

T E S T C E R T I F I C A T E

PT-09-04-02-19

- Product:** Laminate floor covering „AkusTec“
Dimensions 1285 mm x 192 mm x 9,5 mm
- Customer:** Holzwerk Otger Terhürne
Ramsdorfer Str. 5
46354 Südlohn
- Order:** Testing of walking noise behaviour of laminate floorings
according to works standard IHD-W 431
- Basis:** Test Report Nr. 265128
- Test results:** Reduction of A-weighted total sound pressure level ΔL = 12,0 dB(A)
Reduction of loudness compared to the reference ΔN = 9,8 Sone
Relative difference of loudnesses $\Delta N / N$ = 44,0 %

Dresden, 2.4.2009



Head of laboratory



Engineer in charge